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HAIf5 8 Company information

REFEDEERFHEERAT LG Chem(Nanjing) I&E Materials Co.,Ltd
TN PG ORTIT R XTI 17 5 NO 17 HENGYT RD NANJING ECONOMICAL &
Consignor TECHNICAL DEVELOPMENT ZONE
025-85603000 zhanghonglu@]lgchem.com www.lgchem.com
HRFRERF PR AR CHONGQING C-TECH TECHNOLOGY Co..Ltd,
A B BT AN X X K3 2130 5 2 #i 2nd Building, No. 2130, Xinglong Avenue,
Manufacturer Yongchuan District, Chongging
023-49588388 Junhong.mu@c-techone.com www.c-tech.com
R (R ROE B A FHEARAT LG Chem(Nanjing) I&E Materials Co.,.Ltd
st B i P 2 R R TR X TEIE S 17 5 NO 17 HENGYT RD NANJING ECONOMICAL &
Tast lab TECHNICAL DEVELOPMENT ZONE
025-85603000 zhanghonglu@lgchem.com www.lgchem.com
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Name BTl __ Brand /
s BRI AL S
Type | B Original tested type AFLAEIK
5 Typical Capacity
FRFR LR (V) AH/AE R
; 11.25 A 3831mAh/43.08Wh Rated
Nominal voltage Capamty/’e@rgy Capacity 3713mAh/41.76Wh
filiid 7% HL R B P i ) /
Description Rechargeable Li-ion battery Li content el
' SRR IR J YRR R A 5T » &
i £ W\
Jﬁ%ﬁ:sg) 0.187 A ig‘airiance Black plastics cement and \ \‘y\)&
_ et plastics film shell A
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Original test report No. QDL-191114-B-APIIBBE Date of test report sy N\ ‘M “'T{\
BB (CRT AR EMERENE RSk ET
M v fF)% 38.3 % UNITED NATIONS "Recommendations on  ST/SG/AC.10/11/Rev.6/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd. |
of Tests and Criteria 38.3
T.1 T AL e T.2 i BETI N
Altitude simulation A Passed Thermal test =it Passed
— | \ N o | Y
T.5 M4 B4 e T.6 Ht Ik o
External short circuit A Passed Crush Frif Passed
T.7 LEFEH o T.8 sl i A e
Overcharge A1 Passed Forced discharge A Passed
3833 (D / 38.3.3 (g) /
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Typ: 3831mANA3.08WhH
4R ) Rated capacity - 3713mANS1.78Wh
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L ST/SG/AC.10/11/Rev.6/Amend.1 38.3 #7 ff % 3R . The tested samples meet the//
Cor::]lusion requirements of test items of the UNITED NATIONS "Recommendations on ﬁ'ﬁ .
TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Crit Tﬁ‘. 4
ST/SG/AC.10/11/Rev.6/Amend.1 38.3
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